APpPTHKRYJ 14

SI. No. | Description Onucanue
3aKa3a
0601 Pressure worktable axis Ochb ucKa Jisl OTPHIBA KPOMKH *SI1.No. 15800ld
0602 Sleeve for pressure worktable axis | Brynka ocu *SI1.No. 15800ld
0603 Pressure spring for tool arm buffer | IIpyxuHa Jyist HHCTPYMEHTAIBHON KOHCOJIH *SI1.No. 15800ld
0604 Core axis for tool arm buffer Ochb 151 ”THCTPYMEHTAJILHONH KOHCOJIU *SI1.No. 15800ld
0605 Tool arm buffer head T'onoska OydepHast *SI1.No. 15800ld
0606 Thread end for tool arm buffer ii;?;?;m pe3bOoBoit 1t Oy peproii *S1No. 15800ld
0607 Pressure worktable axis JIuck oTphIBa KPOMKH IIMHBI *SI1.No. 15800ld
0608 Tool arm welding I'onoBka NOBOPOTHAsS *SI1.No. 15800ld
0609 | Big hook axis Och MOHTXXHOT'O NAJIbIIA *S1.No. 15800ld
0610 | Tension spring for tool arm hook [Tpy>xuHa It MOHTa)KHOTO NajbLia *S1.No. 15800ld
0611 Big hook [Taneny MOHTaXHBIN *S1.No. 15800ld
0612 | Hanging boards for tool arm hook | Hacajika MOHTa)XHOTO maJiblia *S1.No. 15800ld
0613 Self locking nut M27 laiika camoszararusatomasicss M27 *S1.No. 15800ld
0614 | Pin axis for positioning head TudT U1 TO3UIMOHUPOBAHKS T'OJIOBKH *S1.No. 15800ld
0615 6x20 spring cylinder pin tudT noxnpyxuneHHsid 6x20 *S1.No. 15800ld
0616 Joint boards for lever pin axis CoeIMHUTENb ISl OCH PYKOSITKH *SI1.No. 15800ld
0617 8x30 spring cylinder pin tudT nonnpyxunenHsid 6x30 *S1.No. 15800ld
0618 | Big hook axis Och MOHTXXHOT'O TAJIbIIA *S1.No. 15800ld
0619 | Lever for locking parts PykosiTka 6JIOKHPOBKH *S1.No. 15800ld
Positioning pressure spring [Ipy>xnHa a5 TO3UIIMOHUPOBAHUS
0620 | for tool arm TOJIOBKH *S1.No. 15800ld
0621 Self locking nut M18 l"ajika camozarsruBarontasca M18 *S1.No. 15800ld
0622 | Hand ball [ITapuk pyKosSITKH *S1.No. 15800ld
0623 Tension spring for tool arm hook [Ipy>uHa A1 HHCTPYMEHTAIbHON KOHCOIHN *S1.No. 15800ld
0624 | Welding for tool arm hook Welding for tool arm hook *S1.No. 15800ld
0625 Outer hexagonal bolt M18X60 Boat 6-rp. M18X60 *S1.No. 15800ld
0626 | Outer hexagonal bolt M18X25 Bont 6-rp. M18X25 *S1.No. 15800ld
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SI. No. | Description Onucanue APTHRYJ 1715
3aKas3a
0627 | Cross frame for machine head KpecToBuHa 32)KIMMHO# TOJIOBKH *S1.No. 15800ld
0628 Self locking nut M20 laiika camozarsruBatormascs M20 | *S1.No. 1580old
Front sleeve for pressure reservation | Brymnka mToka THIpOIHIHHIpPA
0629 lever *SL.No. 15800ld
0630 | Draw staff [TnactuHa TsiroBas *S1.No. 15800ld
0631 Big claw I'yOka 3axumHasi Oosblias *S1.No. 15800ld
0632 Claw connecting staff IDnacTuHa coeqMHUTENIbHAS *S].No. 15800ld
0633 Small claw ['yOka 3axuMHasi MaJias *S1.No. 15800ld
0634 | Inner hexagonal bolt M6X25 Bont 6-rp. M6X25 BHYTpeHHHI *S1.No. 15800ld
0635 | Outer hexagonal bolt M12X50 Bont 6-rp. M12x50 BHeuHuit *S1.No. 15800ld
0636 | Outer hexagonal bolt M18X75 Bont 6-rp. M18x75 BHeuHuit *S1.No. 15800ld
0637 | Outer hexagonal bolt M12X100 Bont 6-rp. M12x100 BHeuHui *S1.No. 15800ld
0638 | Outer hexagonal bolt M18X110 Bont 6-rp. M18x110 BHemHui *S1.No. 15800ld
0639 | Principal swing lever (left) Komcosb ryOku JieBast *SI.No. 15800ld
0640 | Mid-sleeve for joint lever Bryska koHCoIH *S1.No. 15800ld
0641 Principal swing lever (right) Kowncosb ryOku npasas *SI.No. 15800ld
0642 | Selflocking nut M18 laiika camoszarsruBatomasicst M18 | *SL.No. 15800ld
0643 Self locking nut M12 laiika camoszarsruBatomasicst M12 | *SL.No. 15800ld
0644 Rear pin axis for draw staff OcCb TArOBOM IUIACTUHBI 3aHS *S].No. 15800ld
0645 Snap ring for shaft 16 Komnb1o cromopuoe 16 *SI.No. 15800ld
0646 | Front quard-washers Ipokanky nepeaHue *SI.No. 15800ld
0647 | Front pin axis for draw staff Ocs TaroBoii miactunsl nepenusst | *S1.No. 15800ld
0648 | Principal shaft welding OcHOBaHHUE 32)KUMHOM OJIOBKH *S1.No. 15800ld




ApTHKYJI 1J15

SI. No. | Description Onucanue
3aKasa
0650 | Sink head washer @5 [1aii6a @5 *S1.No. 15800ld
0651 Sink head bolt M5X12 Bout ¢ yroruiennoii rosoBkoit M5x12 | *S1.No. 15800ld
welding for cover supporting TTaresh KosKyXa U1 peMHA
0652 | boards of belt *S1.No. 15800ld
0653 Flat washer ¢10 [Taji6a mockast P10 *SL.No. 15800ld
. BonT ¢ yTonneHHo! roinoBKon
0654 | Sinkhead bolt MIOX16 Mi0x1 *SLNo._15800ld
0655 Big sheave [ITkuB OonBIION *SI1.No. 15800ld
0656 Small sheave IITkrB MaJbIiA *S1.No. 15800ld
Pressure washer for [ITaji0a 3ampeccoBaHHasK IS
0657 | big sheave 0OJBIIIOTO IIKKWBA *S1.No. 15800ld
0658 Spring washer 8 [laji0a npyxuHHAsT D8 *S1.No. 15800ld
0659 | Outer hexagonal bolt M18X16 Bont 6-rp. M18x16 BHEITHMIA *SI1.No. 15800ld
0660 Delta belt Pemens nenpraoOpa3zHBIN *S1.No. 15800ld
0661 Belt hood Kpeimka xoxyxa Uit peMHs *SI1.No. 15800ld




APpPTHKRYJ 14

SI. No. | Description Onucanue
3aKa3a
0663 | Nut M8 laiika M8 *S1.No. 15800ld
0664 | Joint handle Bunr *S1.No. 15800ld
0665 Outer hexagonal bolt M18X30 | boat 6-rp. M18x30 BHerHu# *S1.No. 15800ld
0666 | Nut M10 laiika M 10 *S1.No. 15800ld
0667 | Adjust thread BUHT peryupoBoYHbIi *S1.No. 15800ld
0668 | Nut M10 laiika M 10 *S1.No. 15800ld
0669 | Flat key 8X40 ItudT miockuit 8x40 *S1.No. 15800ld
0670 | Motor JBurarens *S1.No. 15800ld
0671 Spring washer ¢10 [aii6a npy>xunaHas @10 *SL.No. 15800ld
0672 | Nut M10 laiika M10 *SL.No. 15800ld
0673 Self locking nut M6 laiika camoszararusatomasicst M6 *S1.No. 15800ld
Worm gear case front Kprimika xopryca 4epBS4HOIl epenauu
0674 | cover TIePeHSIS *S1.No. 15800ld
0675 | Worm screw holder Ornopa uepBsYHOTO BHHTA *S1.No. 15800ld
0676 | Worm screw BuHT uepBsiuHbIi *S1.No. 15800ld




ApTHKYJI A4S

SI. No. | Description Onucanue
3aKasa
0678 | Bearing 204 [Mogmmnank 204 *S1.No. 15800ld
0679 | Bearing 7205 [Mommmmauk 7205 *S1.No. 15800ld
0680 | Bearing 8205 [Mommmmauk 8205 *S1.No. 15800ld
0681 Worm screw bearing press washer | [Tommunauk yepssika 3anpeccoBansblid | *S1.No. 15800ld
0682 | Nut M16 laitka M 16 *S1.No._15800ld
0683 3x30 open pin Mtudr 3x30 *S1.No. 15800ld
0684 | Inner hexagonal bolt M10X35 Boat 6-rp. M10x35 BHYTpeHHUIH *S1.No. 15800ld
0685 | Rear washer [Tpoxnaska 3aHsIs *S1.No. 15800ld
0686 | Worm gear [Tepenaua uepBsiuHast (B coope?) *S1.No. 15800ld
0687 Space ITpocraBka *SIL.No. 15800ld
0688 | Rubber board [TnactuHa pe3nHOBast *S1.No. 15800ld
0689 | O-seal ring 26X3 Kossiio O-06p. 26x3 *S1.No. 15800ld
0690 | 20 oil standard Koneco yepssiuHOE *S1.No. 15800ld
0691 O-seal ring 10x4 Koubio O-06p. 10x4 *SI1.No. 15800ld
0692 | M10 screw end Buntr M10 *S1.No. 15800ld
0693 | Inner hexagonal bolt M6x16 BonTt 6-rp. M6x16 BHyTpeHHHH *S1.No. 15800ld
0694 | Rubber cover 3armymika pe3uHoBast *S1.No. 15800ld
Worm gear case rear [MTanens KopIyca YepBAYHO nepeaayn
0695 | cover 3aHss *S1.No. 15800ld
0696 10x40 cylider pin MtudT nwmaapuyeckuii 10x40 *S1.No. 15800ld
0697 | Flat key 6X40 ItudT mwiockuit 6x40 *SI1.No. 15800ld
0698 | Flat key 20X60X20 tudT mnockuit 20x60x20 *S1.No. 15800ld
0699 | Gear box body Kopnyc uepBsiuHO# nepepaun *S1.No. 15800ld
0701 Inner Hexagonal bolt M10x35 Boat 6-rp. M10x35 BHYTpeHHMIH *S1.No. 15800ld
0702 | Shaft of gear box Baun uepBsuHOii nepenaun *S1.No. 15800ld
0703 Flat key of main shaft [IInoHKa rmaBHOrO Baja *S1.No. 15800ld




ApTHKRYJI 1J4

SI.No. | Description Onucanue
3aKa3sa
0704 I'unponacoc B cbope *SI1.No. 15800ld
0705 | Operating Console Assembly | IlynbeT ynpasnenus B cOope *SI1.No. 15800ld
0706 | Tyre suport device JlonaTka MOHTaXHast *SI1.No. 15800ld
0707 | Electric cabinet lIka¢ ynpasnenus B coope *SI1.No. 15800ld
0708 | Lifting cylinder Assembly Pama B cbope *SI1.No. 15800ld
0709 | Lifting Swing Arm Koncoub mopema koseca B coope *S1.No. 15800ld
Pressure reservation cylinder THAPOMIHHAD HObeMHbii B cBope
0710 | Assembly *S1.No. 15800ld
0711 | Tyre support device Assembly 5216{2;2]) B *S1.No. 15800ld
0712 | Pump Assembly ['maponpuson B cOope *S1.No. 15800ld
0713 [Tnatdopma noasrKHas *S1.No. 15800ld




